
Parts List

ITEM QTY KEYWORDS DESCRIPTION

1 1 LP-100329 Rear Frame Assembly

2 1 LP-100334 Tine Carriage Assembly

3 1 LA-CYL258S 2 1/2" x 8" Cross Tube (Welded Cyl.) 16" 

Retracted x 24" Extended

4 1 LP-100332 Pivot Bushing with Bolt Hole

5 1 LA-LPI1X55 1" x 5 1/2" pin

6 1 LP-100331 Pivot Lever Assembly

7 1 LP-100333 Joiner Link Pin

8 1 LP-100330 Joiner Link Assembly

9 1 LA-LPI1X65 1" x 6-1/2" Loader Pin

10 1 11-1410 Dust Cap(D16000)

11 2 11-2793 3/8" F-ORB 2 Way Needle Valve

12 3 11-2078 5/16" Lock Nut

13 3 11-2079 5/16" x 2 1/4" Bolt

Parts List

ITEM QTY KEYWORDS DESCRIPTION

14 1 11-1263 3/8 X 3 Hex Bolt

15 2 11-1584 3/8" Locknut

16 2 HH-100323 HDR Hydraulic Hose Assembly

17 1 11-1409 [Cup (47620)]

18 1 11-1193 [Cup (39520)]

19 1 11-1407 [Seal(38730)]

20 1 11-1408 [Cone(47687)]

21 1 11-1192 [Cone(39585)]

22 4 11-1581 1/4" x 1 Hex Head Bolt

23 1 11-1642 Dust Cap Gasket(D16000)

24 4 11-1545 1/8 X 27 PTF Extra Short Straight Hydraulic 

Grease Fitting

25 1 11-1787 Hex Bolt - UNC (Regular Thread - Inch)

26 1 LP-100892 Joiner Link Retainer

27 2 HF-68070606 90 Deg Elbow 3/8 M-ORB - 3/8 M-ORB

180° Rotating Pallet Fork

9

13

12

11

16

16

13 5

12

3

1 6

24

24

25

4

15

24

8

13

14

22

10

23

21

18

17

20

19

2

12

7

26

15

27

11 27


